NPDES PERMIT NO. NM0024830
FACT SHEET

FOR THE DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM
(NPDES) PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES

APPLICANT

Abiquiu WWTP

P.O. Box 133

Abiquiu, NM 87510

ISSUING OFFICE

U.S. Environmental Protection Agency
Region 6

1445 Ross Avenue

Dallas, Texas 75202-2733
PREPARED BY

Nichole Young

Life Scientist

NPDES Permits & TMDL Branch (6WQ-PP)
Water Division

Voice: 214-665-6447

Fax: 214-665-2191

Email: young.nichole@epa.gov

DATE PREPARED
February 28, 2017
PERMIT ACTION

Proposed reissuance of the current NPDES permit issued August 4, 2011, with an effective date
of October 1, 2011, and an expiration date of September 30, 2016.

RECEIVING WATER - BASIN

Rio Chama — Rio Grande Basin



PERMIT NO. NM0024830 FACT SHEET Page 2 of 18

DOCUMENT ABBREVIATIONS

In the document that follows, various abbreviations are used. They are as follows:

4Q3 Lowest four-day average flow rate expected to occur once every three-years
BAT Best available technology economically achievable

BCT Best conventional pollutant control technology

BPT Best practicable control technology currently available
BMP Best management plan

BOD Biochemical oxygen demand (five-day unless noted otherwise)
BPJ Best professional judgment

CD Critical dilution

CFR Code of Federal Regulations

cfs Cubic feet per second

COoD Chemical oxygen demand

COE United States Corp of Engineers

CWA Clean Water Act

DMR Discharge monitoring report

ELG Effluent limitation guidelines

EPA United States Environmental Protection Agency

ESA Endangered Species Act

FCB Fecal coliform bacteria

F&WS United States Fish and Wildlife Service

mg/l Milligrams per liter (one part per million)

ug/l Micrograms per litter (one part per billion)

MGD Million gallons per day

NMAC New Mexico Administrative Code

NMED New Mexico Environment Department

NMIP New Mexico NPDES Permit Implementation Procedures

NMWQS  New Mexico State Standards for Interstate and Intrastate Surface Waters
NPDES National Pollutant Discharge Elimination System

MQL Minimum quantification level
0&G Oil and grease

POTW Publically owned treatment works
RP Reasonable potential

SIC Standard industrial classification
S.u. Standard units (for parameter pH)
SWQB Surface Water Quality Bureau
TDS Total dissolved solids

TMDL Total maximum daily load

TRC Total residual chlorine

TSS Total suspended solids

UAA Use attainability analysis

USFWS United States Fish & Wildlife Service
USGS United States Geological Service
WLA Wasteload allocation

WET Whole effluent toxicity

wWQCC New Mexico Water Quality Control Commission
WQMP Water Quality Management Plan
WWTP Wastewater treatment plant

In this document, references to State WQS and/or rules shall collectively mean either or both the State of New
Mexico and/or Ohkay Owingeh.



PERMIT NO. NM0024830 FACT SHEET Page 3 of 18

l. CHANGES FROM THE PREVIOUS PERMIT

Changes from the permit previously issued August 4, 2011, with an effective date of October 1,
2011, and an expiration date of September 30, 2016, are:

A. Monitoring frequency for E.Coli has been increased.
B. Electronic DMR reporting requirements have been included in the modified permit.
C. Language on the Sufficiently Sensitive Methods has been established in the proposed

permit.

. APPLICANT LOCATION and ACTIVITY

As described in the application, the facility is located north of US Highway 84 N in Abiquiu, Rio
Arriba County, New Mexico.

Under the SIC Code 4952, the discharge is from a POTW with a design flow capacity of 0.04
MGD. The Abiquiu WWTP serves a residential population of approximately 577. It also serves
a post office, medical office, a church, a public library and a restaurant. The activated sludge
package plant is situated at ground level and consists of a bar screen, an aeration basin, a
clarifier, chlorine contact chamber, and a sludge digester. The facility also includes two sludge
drying beds and a sand filter.

Wastewater influent directly enters the facility via gravity flow with two main collection lines
converging on-site into a single pipe, which directs flow into the headworks. Influent passes
through a 1-inch gapped bar screen that is manually cleaned when necessary. From the
headworks, influent flows into a narrow (approximately 2' wide) aeration channel with two
blowers that provide diffused air through a series of tubing situated at the bottom of the unit. One
of the two blowers is always in use and the two units are alternated on a weekly basis. A series of
baffles are installed in the aeration trough to increase detention time.

Following the aeration basin, wastewater enters the facility via gravity flow with two main
collection lines converging on-site into a single pipe, which directs flow into headworks. Influent
passes through the bar screen, which is manually cleaned when needed. When cleaned, the grit
and screenings are bagged and transferred to the landfill for final disposal.

From the headworks, influent flows into an aeration chamber with two blowers that provide
diffused air through a series of tubing situated at the bottom of the unit. The diffused air is
controlled throughout the aeration chamber through a series of valves that can be manually
opened and closed. One of the two blowers is always in use and the two units are alternated on a
monthly basis.

After the aeration basin, wastewater enters the clarifier. The clarifier is equipped with a surface
skimmer through which 50% of floatable solids are routed via an air lift pump to an aerated
digester and 50% is sent back to the aeration trough. Return Activated Sludge (RAS) from the
clarifier is also equally split between the digester and the aeration trough. The digester is
primarily intended to further treat the floatable solids (largely consisting of grease) and a slot in



PERMIT NO. NM0024830 FACT SHEET Page 4 of 18

the digester wall allows return flow of RAS into the aeration channel. Wastewater in the clarifier
flows over a weir, through a chlorine tablet box and into the chlorine contact chamber.

The chlorine contact chamber consists of metal baffles with staggered slots that extend to the
base of the unit that serve to increase the detention time of effluent. After passing through the
final slot, the effluent flows over a VV-notch weir and into a smaller basin where the former
operator installed a plastic jug with holes punched in it to release sodium bisulfite solution for
dechlorination.

After the dechlorination basin, a manually operated valve allows the operator to either route the
effluent directly to the outfall pipe or to a sand filter where it undergoes further treatment prior to
discharging.

Once or twice per week, solids from the digester are pumped to one of two drying beds. Both
beds have underdrains and the collected wastewater is pumped to the headworks. Sludge has
been stockpiled onsite for at least fifteen years.

The general and specific stream standards are provided in NMWQS (20.6.4 NMAC, amended
through August 7, 2013). The facility discharges into the Rio Chama in Waterbody Segment No.
20.6.4.116 of the Rio Grande Basin. The designated uses of this receiving water are irrigation,
livestock watering, wildlife habitat, coldwater aquatic life, warmwater aquatic life, and
secondary contact.

The Rio Chama flows through the Ohkay Owingeh Reservation downstream of the facility’s
discharge location. Ohkay Owingeh has WQS approved by EPA on May 30, 2008. The Ohkay
Owingeh WQS establish designed uses of the segment of the Rio Chama that passes through the
Ohkay Owingeh Reservation as coldwater fishery use, warm water fishery use, primary contact
ceremonial use, primary contact recreational use, secondary contact recreational use, agricultural
water supply use, and industrial water supply use.

The discharge location is as follows:
Outfall 001: Latitude 36° 12' 50" North, Longitude 106° 19' 20" West.

On February 16, 2017, New Mexico Environment Department (NMED), Surface Water Quality
Bureau (SWQB) and Ground Water Quality Bureau (GWQB) personnel conducted a site visit after
receiving a complaint concerning sewage discharging from sewer manholes in the Village of
Abiquiu. Upon arrival, a manhole was overflowing and raw sewage was flowing down to the
intersection of County Road 189/187, crossing Abiquiu Creek. It was noted that the overflow may
endanger the health or the environment because of its’ proximity to the Village of Abiquiu, Abquiu
Creek and the Rio Chama, and must be verbally reported to the New Mexico Environment
Department and the Ohkay Owingeh as soon as possible but within 12 hours from the time the
permittee. In addition, a written report must be provided to EPA, NMED and the Ohkay Owingeh
within 5 days of the time the permittee becomes aware of the circumstance. The permittee was
contacted by NMED on February 16, 2017 and informed of the overflow. As of February 17, 2017
NMED’s call has not been returned and EPA and the Ohkay Owingeh have not been informed of the
overflow. The letter noted that NMED expects a written report regarding the noncompliance



PERMIT NO. NM0024830 FACT SHEET Page 5 of 18

within 5 days of the notice. In addition, it was noted that the permittee is responsible for submitting
an overflow report with the next NPDES Discharge Monitoring Report, which must be include the
actions taken to address the overflow. It was stated that actions must be taken immediately to address
the overflow to include, clearing the blockage that is causing the problem, securing a vacuum truck
to pump out the manhole, and sanitizing the affected area.

On October 3, 2014 EPA Region 6 issued a Consent Agreement and Final Order in response to
failure to submit DMR’s, DMR effluent violations, and unsatisfactory ratings from an April 2011
inspection. On August 2, 2013 an Administrative Penalty Order was issued in response to
NPDES permit limit violations for Biological Oxygen Demand, E. Coli, Total Residual Chlorine
and Total Suspended Solids.

During an inspection on December 30, 2014, the facility received an overall rating of
unsatisfactory in their recordkeeping and reporting evaluation. It was noted that the permittee
failed to provide 24- hour notice of non-compliance of the maximum daily discharge for E. Coli
and TRC. The permittee had exceedances of both TRC and E.Coli daily maximum limitations.
The facility failed to report exceedances within 24 hours and in some instances failed to provide
a written report within five days.

The facility received an unsatisfactory rating in their operations and maintenance evaluation.
There was indication that the return activated sludge pumping rate should be increased to prevent
denitrification in the aeration basin. The sand filters needed to have the sand replaced with new
sand to provide proper filtering and there were weeds growing inside of the sand filter. The
sludge beds were in need of sludge disposal. In addition, the facility had no backup power
source, no alarm system, no fences enclosing the WWTP, no signage, no locks, and it was found
that the electrical box was located in an area accessible to the public. There was only one
certified operator at the facility and the facility also had no written emergency plan in place.
Furthermore, there were no Standard Operating Procedures for daily operation of the laboratory
instruments and equipment.

The facility received an overall rating of unsatisfactory in their flow measurement and
effluent/receiving waters observations. There were various exceedances of permit limits. In
addition, there were floating solids and/or visible foams present. Sludge disposal evaluation also
received an overall rating of unsatisfactory. The facility failed to follow general requirements,
analyses, management practices, and operational standards for their sludge disposal. Monitoring
requirements for E. Coli have been increased in the proposed permit as a result of non-
compliance and findings of less than appropriate operation and maintenance practices.